
EN
GL
IS
H

FR
AN

ÇA
IS

Illustrated Parts Breakdown
Illustration des  pièces détachées

Model Number,
Numéros de modèle :

24129

© 2022 Ardisam, Inc.
All Rights Reserved

Tous droits réservés
P/N: 31912

SVC: 05626
ECN: 14512

REV 3: 2022-12-09

THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION. PLEASE READ AND KEEP FOR FUTURE REFERENCE.
CE LIVRET D’INSTRUCTIONS CONTIENT DES INFORMATIONS IMPORTANTES SUR LA SÉCURITÉ. VEUILLEZ LE LIRE ET LE CONSERVER POUR TOUTE 
CONSULTATION EXTÉRIEURE.

www.ardisam.com - (800) 345-6007



19

24 20

21

22 18

23
33

9 32 11 34

12

5

30
35

47

15

4
3

36

26

17

45
13
14

25
28

29

27

6

30

18

38

1
37

30

42

39

40
4131

43

2

44

30
4615

30

8

7

10

16

3

49
48

REF./ 
REP.

PART NO.     
/° RÉF. DESCRIPTION QTY. 

/QTÉ
1 10115 SEAL WASHER 1
2 13600 BOLT M6 X 25 2
3 13828 BOLT M6 X 30 2
4 13832 THROTTLE ASSEMBLY 1
5 14042 BREATHER HOSE 1
6 14054 FUEL TANK BRACKET 1
7 14061 FUEL VALVE 1
8 14063 FUEL LINE 1
9 14064 CARBURETOR 1
10 14071 FUEL LINE 1
11 15099 SPACER PLATE 1
12 21277 SPARK PLUG 1
13 24907 FUEL CAP 1
14 25455 FUEL TANK 1
15 25834 BOLT M6 X 8 5
16 26273 IGNITION COIL 1
17 3252 NUT M8 2
18 35749 NUT M6 4
19 39008 AIR CLEANER COVER 1
20 39009 FILTER ELEMENT 1
21 39011 FILTER SUPPORT 1
22 39012 GASKET 1
23 39013 AIR CLEANER BASE 1

REF./ 
REP.

PART NO.     
/° RÉF. DESCRIPTION QTY. 

/QTÉ
24 39014 BOLT M5 X 14 4
25 41247 FUEL OUTLET FILTER WITH GASKET 1
26 43631 MUFFLER 1
27 43634 ISOLATOR 2
28 43671 HOSE CLAMP 3
29 43677 OIL SEAL 2
30 6272 BOLT M6 X 12 12
31 64274 NUT M14X1.5MM 1
32 64307 GASKET CARBURETOR INNER 1
33 67003 GASKET CARBURETOR OUTER 1
34 67005 GASKET SPACER 1
35 67014 VALVE COVER 1
36 67027 GASKET EXHAUST 1
37 67032 DRAIN PLUG 1
38 67038 DIPSTICK WITH O-RING 1
39 67060 FLYWHEEL 1
40 67061 IMPELLER 1
41 67062 RECOIL CUP 1
42 67064 SHROUD CYLINDER 1
43 67069 ON OFF SWITCH 1
44 67070 SHROUD IMPELLER 1
45 67077 FUEL STRAINER 1
46 67178 RECOIL 1
47 67197 GASKET VALVE COVER 1
48 14926 ALTITUDE KIT 3000-6000 FT 1
49 14927 ALTITUDE KIT 6000-8000 FT 1

2 www.ardisam.com - 800-345-6007


	Sheet1
	Drawing View1

	Sheet2
	Drawing View2


